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TEST REPORT No. 031.W.17.N
DEPARTMENT OF GLASS TECHNOLOGY CONCERNING ASSESSING THE
PERFORMANCE

4. Assessing the performance

The construction product - flat low-E thermally toughened soda lime silicate safety float
“4 mm G fast” glass produced by UAB “BODESA” from Lithuania - has the following
performance:

pendulum body impact resistance - 1/C/2 class in accordance with standard EN 12600: 2002
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Reservations:

1. The test resulfs refer only to the tested samples.

2. Without consent of the Department of Glass Technology on paper, the report cannot be duplicated otherwise than as a whole.

3. Deadline for the submission of complaints must not exceed 1 month from the date of the test report drawing up.

4. The statement(s) of compliance with specification (or requirements) is (are) based on expanded uncertainty with confidence fevel of 95% for test results on which the
decision is based on compliance. The uncertainty does not include the step of sampling.
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